www.remlingermfg.com

MODEL 9400
CULTIVATOR

Installation and Parts Manual

Remlinger Manufacturing Company, Inc.
16394 U. S. 224 . P.O. Box 299 - Kalida, Ohio 45853
Toll Free: 800.537.7370

www.remlingermfg.com

© 2015 Remlinger Manufacturing Company



9400 HIGH RESIDUE CULTIVATOR

Thank you for purchasing a 9400 HIGH RESIDUE CULTIVATOR, the finest high residue cultivator on the
market today. The 9400 was designed at the request of farmers fike yourself with a need to cultivate through
adverse conditions while still maintaining a high amount of residue cover on the surface. This required that the design
include a narrow shank, with flat, reversible share type sweeps. The residue cutting coulter was placed as close to the
sweep as possible for minimum plugging and superior rock protection. Dual depth wheels were placed in the optimum
position of coulter to ground contact for trash holding ability and sttt kept at a minimum distance from the sweep for
accurate depth control. The high clearance shank is a trussed design for high strength while stilf offering room for trash

flow.

Best of all, you can leave your toolbox at home. The major in-field adjustments can all be adjusted with only one toal,
which is supplied and shored on the cuitivator itself. No more digging through toolboxes! No lost wrenches in the field}
You just remove the tool from its hoider, slip it on the adjusting lever, reposition to the desired setting, and the spring
ioaded lever will do the rest. Cultivator adjusting has never been so easyl

This machine is designed to cultivate for maximum weed kill with minimum disturbance of surface residue for high
erosion control. The cultivator kills by cutting the roots of the weeds but does not roll the top soil.  This not only
maintains the surface residue, but also aliows for high speed cultivation with minimum shielding. The lower shank
design also allows for pitch adjustment of the shares and/or the point itself. This arangement is fashioned in a shear
style so that when you catch the big one, the bolt is what gives, not the cultivator.

The options on this machine were also made with the farmer in mind. Open top rolary hoe and corrugated shield
assemiblies attach and detach with only one boit. These shields are fully adjustable, spring loaded, and can also can
also be flipped up out of the way. Anhydrous ammonia shanks or liquid fertilizer tubes also make this machine much
more than just an ordinary cultivator.

We believe that we have designed a machine with enough strength and flexibility to carry you into the next phase of
farming, the management of your residue. Try it out and we bet that you will agree.

Read and study operator's manual carefully to learn how to safety service and operate your machine. Failure to do so
could cause personal injury or equipment damage. ’ -

For your convenience write model and serial number in area provided below. Serial number Is located on side end of
tooc! bar.

Model Number : Serlal Number;

Date of Purchase:




GAUGE WHEEL & COULTER ASSEMBLY
'~ (SEALED BEARING)

REF# DESCRIPTION QTy COMP#
Complete Coulter Blade & Hub Assembly
1 Bolt, 1-14 x 5, PLT Gr. 5 HHCS 1 J0915
2 Bearing, 1" Fafnir 2 JOO302
3 Spacer, 1.250D, 11D x1 1 M3344
4 Bolt, 1/2-13 x 1-3/4 PLT Gr. 5 HHCS 4 JO733
5 Coulter Hub with sealed B Bearing 1 M3385M
8 Coutter Blada 20" 1 K5586
7 CouMter Backing Plate (4 hoie) 1 M33851
8 Nut, .Lock, 1/2-13 PLTGr. 5 1 J1042
g Spacer, Coulter hub sealed 2 M3200
10 MNut, Lock, 1-8, PLT, Thin Nylon 1 J1065
Tire, 4x16, W/Rims & Bearings, Nylon 1 J7262
1 Bolt, 5/16 x 3/4 7 JO520
12 Rim, Split, Nylon, Clinch Rim, {1) 1 J7263
13 Tire 1 J7264
14 Bearing, FAFNIR - 40MM 1 40107
15 L ocknut, 5/16 7 J1010
Tire, 4x16, W/Rims & Bearings, Stee! 1 J7256
11 Boit, 5116 x 3/4 7 JO520
12 Rim, Split, Stesl, Clinch Rim, {1) 1 J7257
13 T 1 J7258
14 Bearing, FAFNIR - 40MM " JO107
15 Locknut, 5/16 7 J1010

15



9400 GANG ASSEMBLIES

SPES0C29
o61210.8
Ruf.#  Description Qy Comp. #
1 Gang 1 N5204
2 Gang Pivok Shaft 1 M520%
3 Gauga Whesl Bracker 1 M5208
[ Mut, Lock, 3/4, Thin, Toplock, Gr. & 4 J10571
5 Coulter Arm . 1 M5207
g Lipnkage Bar 2 M5219
r Lever Linkage Bracket 2 M511&
8 Adjustable Lever Weldwent 3 M5218
] Mjusting Plate 3 M5221
10 Down Pressure Fivot Fin i M521%
1 Down Prepsure Spring Brackek 1 M5217
12 Nut, Jam, 2/4-10 L Jigss
313 Bushing, 170D x 3/4“ID x 1.125* longy 2 M5351
14 Sweep Mounting 1 M5222
15 Trip Linkage “Bottom® 3 ME2i0
1s6 Trip Linkage *Top™ 1 M5211
17 Trip Linkage Spring Bracket 2 MEZ13
17a Squave lock nat, 578 - 11 2 JI0472
1A Trip Linkage Pivor Shaf:s 1 M5232
19 Garng Linkage Bar "RBottom 1 5202
20 Gang Linkage Bar *Top 1 M3203
21 Mounting Bracket 1 M5200
22 Shank 1 M5li6
23 Lever Spacer 1 M5231
24 Rell Pin, 5/t6 » 2-1/4, PLT 7 Ji510
25 Bushing, 1-3/4 x 1-1/2 x 1/2, Split Dr. In 2 JGO5E52
26 Hut, Lock, 5/8" 2 Jiod47
29 Gaugs Tire, 4 x 18, w/riam & Brgs. 2 J262
28 Bolt, 6/8-11 x 4-1/2, PLT Gr. 5 HECS 2 J0783
29 Bushing, 1= OD x 3/4 ID x 5/8 long -] M3211
30 Bolk, 3/4-10 x 2-1/4, PLT Gr5 WHCS 2 Joao7
I0A  Bolt, 3/4-10 x 2-1/27, PLT Gr5 HHOS 1 Joais
308 Bolt, 3/4-10 x 2-3/4, PLT &r5  HHCS 2 J0454
EN S Washer, Flat. 1/4 PLT 18 J1130
32 MNut, Lock, 3/4-10 Top Lock 9 J1657
33 Bolt, 3/8-16 x 1-1/2, PLT Gr5 HHCS 1z JOg27
34 Machine Bushing, 1-1/2, 10QA, W-Rim 2 Ji2es
15 Wagher, Lock, 378, PLT, Split 12 J1i05
1 Nuk, Fex 3/8-16 PLT 12 Jig20

16



Raf. # Deacription T Qby Comp . #

37 Spring, Die, 1/2"ID x 1"0D, 1-1/4" long 3
38 Carriage Bolt, 1/2-13 x 3 PLTGR 5 3
39 Bolt, 3/4-1¢ x 3-1/2, PLT GrS HHCS 1
38R Bolt, 3/4-10 x %", PLT GrS HHCS 1
49 Torsion Spring, 1/2 W, 1997 and later 1
Tersion Sprimg, 1/2 W, Prior 1997 i

41 Picker Pim, 1/2 x 2" 1
42 Hut, Lock, 1/2-13, PLT Gr.A 4
43 Point Model 9400 Cultivator 1
44 Bolt, 1/2-13 x 1.5 PLT GrS 1
45 Bolt, 3/4 x 3 Pully Threaded 1
46 Bughing, 1-1/2 x 1-1/8 x 1/2 long, Split 10
&7 Bushing, 1-1/8 x .182 w x 5/8 long 10
48 Balt, 3/4-10 x 6, PLT Gr5 HRCS 1
49 Compression Spring, 3 x 3/8 x 12", 14 coils 2
50 Hair Pin Clip, i
51 Washer, Flat, S/B PLT 4
52 Bolt, 5/8 x 4-1/2", Tap. Hex Bolr 2
3 Bolt, 3/4-10 x 10¥, Gr5 HHCS q
53a Bolt, 3/4-10 x 2-1/2", Gr5 HHCS 1
S4 V-Bolt, 5/8-11 x 10-1/2 2
55 Washer, Lock, 5/8 PLT Split 4
546 Nut, 5/8-11, PLY L]
57 Flat Washer, 1/2 PLT 3
58 Spring Cap Casting 1

SHARES HARDWARE & OPTIONS

59 Bolt, Plow, 3/8-16 x 1-1/4 4
Y] Nut, Hex, 3/8-16 PLT 4
61 washzr, Lock, 3/8, PLT Split 4
62 Share 14" ({Set) 1
Share 1i7* {Set) 1
Share 13" {Seb} 1

17

J2364
Ja751
J0803
Jos22
J23421
J2342
J1555
J1042
J8z216
J8730
Joaie
JOOB50
M33201
Joals
J2372
JB4£12
Ji127
JO7844
J0826
JOB20
Jo7821
J1218
Jlo46
J11258
K5575

J0e08
J1029
J1205
M5278
M5281
M5282



SINGLE TOOL BAR - HIDDEN CYLINDER
#M3043 (COMPLETE BAR)
12 ROW - 30”

SwCsoo 2
- 0104278DW
REF. # DESCRIPTION "1k d COMP. 2
1 Linkage Bar, 13-1/4" x 3" x 3/4" 4 M3049
2 Roller, Toolbar, 3/8" 4 M3043-02
3 Cylinder, 4" x 16" W/1.25 Pins 2 J71055
5 Cylinder Pin, 1.25x 6 4 M3050
6 Snap Ring, 1.75, 5160-175, Truarc 8 435881
7 Machine Bushing, 1-1/4, 14 Gauge 14 J1273
g Elbow, Extra Long 4 J71046
a Top, Folkd Up & Lower Pin, 5.75" 2 M3186
10 Nut, Hex, 3/4-10, PLT - 4 J1052
11 Eyabolt, 3/4 x § W/Nut 2 J0g64
12 Screw, 3/4-10x6, PLT, Gr, & 4 J0524
13 Nut, Hex, 3/4 - 10, PLT, Gr. 5 8 J1051
14 Bughing, Spiit, -1/2 x 1-1/4 x 3/4" 16 JOGB51
15 Pin, Roll, 5/16 x 2-1/4 8 J1510
16 Cylinder Spacer 2 M3044
17 Bushing, Split, 1-12 x 1-1M4 x 1/2° 4 JO0B4 1
18 Main Frams 1 M30432
28 Wing Bar, Flat Fold, 12R30 2 M30433
36 Bushing, 1-1/2 x 1-1/4 x 1", Split 8 JODB47
37 Main Pivot Min 2 M3185
as Clevis Pin, 1-1/2 2 J70952
Kj) Clip, Hair Pin, .09 x 2 2 J5416
49 Restrictor, 314" 2 J710628
42 Elbow 90° 1/2 MIP x 3/4-16 MJIC, 1208 2 J71626 |
43 Hydraulic Hose, 3/8"I0 HF S 60-500 2 M3437
44 Hydraulic Hose, 3/8"1D HES 60-500 2 _M3445
45 Hydraulic Hose, 3/8” ID HFS 60-500 4 56114

18



DOUBLE TOOL BAR WITH HIDDEN CYLINDER
# M3052 (COMPLETE BAR)

16 ROW - 30”

SWCs013
010424BDW
REF. # DESCRIPTION QTY COMP.#
1 Main Frame, 16FD 30 Flat Fold TB 1 M3048
2 Wing, Left, 16FD 30 Flat Foid TB 1 M3047
: 3 Linkage Bar 8 M3049.
| 4 Roller, Cylinder, 1/4W Toolbar, Flat Fold 8 M3088
i 5 i Cylinder, 4x16 W, 1.25 Pins 4 J71055
! 7 Wing, Right, 16FD30 Flat Foid T8 1 M3648
: 8 Cyfinder Pin, 1.25 x 6 Siressproaf 8 M3050
g Machine Bushing, 1-1/4, 14 Gauge, N Rim 22 J1273
| 10 Elbow, 900 1/2MIP x 3/4 - 18 JIC long 8 JT1046
.M | Main Pivoi Pin, 1.26 x 11.75 4 M3185
12 Top & Lower Pin, 5.75", 1-1/4" Stressproof Rod 4 M3186
13 . Nut, 3/4-10, PLT 8 J1052
14 | Eyebolt, 3/4 x 6 W/out 4 JOB64
15 | Bolt, 3/4-1C x 8, Taper, PLT 8 J0824
15 Nut, 3/4-10, PLT 16 J1051
17 i Sphit Bushing, 1-1/2 x 1-1/4 x 1/2 24 JO0851
18 Pin, Roll, 516 x 2-1/4 PLT 16 J1510
T _Cylinder Spacer 4 M3044
20 Bushing, 1-1/2 x 1-1/4 x 1, split 8 JOOB47
21 Snap, Ring, .25, 5160-125, Truarc 12 J35981
22 i Split Bushing, 1-1/2 x 1-1/4 % 1/2 B JOD841
23 i Hydraulic Hose, 3/8™D x 11" wiends 1 S6104
[ 24 Hydrautic Hose, 3/8° ID x 164" w/M/2MIPP x 3/4JIC 1 M7231
25 Tee, 3/4-16 FL 2033-B-85 2 J71026
25 Restrictor, 3/4-16 JIC, 047 4 J71028
27 . Hydraulic Hose, 3/8 x 18” w/ends 1 56114
28 Cylinder Stop, Flat Foid ID 2 M3184

19



FLAT FOLD SINGLE TOOL BAR

M3095 - 6 Row - 36-40" -~ M3065 - 6 row - 48"

M3084 - 8 ROW - 30” — M3086 - 8 Row - 36-40"
: M3091 - 10 Row 30"

M3071 - 12 Row - 28" --- M3089 - 12 Row - 30"

20



FLAT FOLD SINGLE TOOL BAR
M3095 - 6 Row - 36 - 40" — M3085 - 6 Row - 48"
M3084 - 8 Row - 30" — M3086 - 8 Row - 36 - 40"

M3091 - 10 Row 30"
M3071 - 12 Row - 28" - 30 -~ M3089 - 12 Row - 30"

REF# DESCRIFTION Qry coMpPy
1 Mam Frame Brow.-36-40" (1229 1 M30953
, 6 row - 48° (1607} 1 M31661
- ., 8 row-30" {1507 1 M3166
- “ , 8row-36,38440 (1877 1 M31662
. =, 10 row 30" (2107 1 M3136
- ", 12row 0" 210m 1 M3136
- 12 row 28" (1887) 1 M31361
2 Foidup Arm, 8row36-40* (67" 2 M30952
“ "% Brow4s" 67 2 M30952
" e s Brow3rr (837 2 M3165
" 10 row 307 (567 2 M3165
ot 12w 307 (847 2 M3134
Tt T L 1200w28°-30  (90-1M40) 2 M31654
3 Hydrauhc Cy!mder (5" x 16" stroke) 6 & 8 row 2 J7098
s (5" x 20" stroke) 10 & 12 row 2 J70891
4 “H" Bar 68 row 2 M3852
"H" Bar 10-12 row 2 Ma328
5 Lever Bar 6-Brow 2 M3B51
Lever Bar 10-12 row 2 M3135
6 Hairpin Clip 4 J5416
7 Cylinder Pin, 1-1/4" 4 J70992
8 Tube Spacer, 1-3/16 2 M3403
9 Machine Bushing, 1- 114 x 14 gauge 12 J1273
10 Wing Pin, 3-3/8" 2 M3188
11 Main Pivoi Pin, 11-3/4" 2 M3185
12 Top & Lower Pin, 5-3/4" 4 M3186
13 Roll Pin, 5/16 x 2-1/4" 14 J1510
14 Restrictor, 3/4 -16 JIC x .047 4 J71028
15 Tee, 3/4-16 L. 2033 - 88 2 J71026
16 Elbow, 1/2 MIP x 3/4 FL 90DE 4 J71021
§ Row Fold-up Hydraulic Hose (36-40" Row SPacmg}
17 Hydraulrc hose, 38" IDx & 2 M3445
18 ", 38" IDx 4 2 M3439
1§ . Y .38 1IDx2 2 M7234
6 Row Fotd-up Hydraulic Hosoe (48” Row Spacing)
8 Row Fold-up Hydraulic Hose {30” Row Spacing)
20 Hydrauhc Hose, 8" IDx &' 2 M3445
21 s LA iDxY 2 M3437
22 " * 38 iDx6 2 M3440
8 Row Fold-up Hyd. Hose (36, 38, 40" Row Spacing) '
23 Hydrauhc Hose, 3/8° D x & 2 M3445
24 “« A tDx4 2 M3439
25 - " L 38 IDxF 2 M3440
10 Row Fold-up Hydrautic Hose (30" Row Spacing)
12 Row Fold-up Hydraulic Hose {30” Row Spacing)
12 Row Fold-up Hydraulic Hose {28” Row Spacing)
28 Hydrauhc Hose, 38" IDx & 2 M3445
27 " L3 IDx 512 2 Mad41
28 - 38 IDx 712 2 M3442
29 Bushing, 1-1)‘2 x1-14x 17 B8 J00847
30 Bushing, 1-1/2 x 1-1/4 x 3/4" 12 JO0851
31 Bushing, 1-1/2 x 1-1/4 x 1/2° 4 J00841
32 Bushing, 1-1/4 x 1 x 1" (Prior 1995) 2 Jo084s
33 Cy(mder Stop 6-8 row 2 M3192
* 10-12 row 2 M31821
34 Eyebolt, 3/4 x 6 2 J0B64
35 Nui, Loose Fit, 3/4” 4 J1052

21




FLAT FOLD DOUBLE TOOL BAR

M3092 - 10 ROW 36” & 38~
M3090 - 12 ROW 36" & 38”

M3093 - 16 ROW 30"

SPESC068

860516)8




FLAT FOLD DOUBLE TOOL BAR

M3092 - 10 Row 36” & 38"
M3090 - 12 Row 36" & 38"

M3093 - 16 Row 30”

REF# DESCRIPTION QrY COMP#
1 Main Frame, 12 row 36", 10 row 36 {258") 1 M3348
* 16 row 30" (270M) 1 M3094
2 Fold~up arm 10 row 36" {LEFT) (747 1 M3415
%" (RIGHT) (747 1 M3416
“ Y 12row 36" (LEFT) (107’) 1 M33491
* =" " f (RIGHT) (1077 1 M3349
" gy 16r0w30" {(LEFT} (1147 1 M31631
- - " " (RIGHT) {1149 1 M3163
3 Hydraulic Cylinder, { 5" x 20" stroke) 2 J70991
4 H Bar 2 M3328
5 Lever Bar 2 M3135
8 Hairpin Clip 6 J5416
7 Cylinder Pin, 1-1/4" 6 J70992
8 Tube Spacer, 1-3/18" 2 M3403
9 Machine Bushing, 1-1/4" x 14 gauge 16 J1273
10 Wing Pin, 3-3/8" 2 M3188
11 Main Pivot Pin, 11-3/4" 4 M3185
12 Top & Lower Pin, 5-3/4" 4 M3186
13 Roll Pin, 5/16 x 2-1/4 16 J1510
14 Restrictor, 3/4 FL x 047FF 4 J71028
15 Tee, 3/4-16 FL 2033-8-8 4 J71026
16 Elbow, 1/2 MIP x 3/4 FL 9CDE 4 J71021
10 Row Fold-up Hydraulic Hose
36” Row Spacing
17 Hydrauluc hose, 3/8"1.D. x &' 2 M3445
18 Y, 381D xT 2 M3443
19 - "L 38D x9 2 M3444
12 Row 36" Spacing
16 Row 30" Spacing
Foid Up Hydraulic Hose
20 Hydrauirc Hese, 3/8"4D. x & 2 M3445
21 38D x5 2 M3441
22 - " s ID.x7-12 2 M3442
23 Bushing, 1-1/2 x1-1/4 x 1° 12 J0og47
24 Bushing, 1-1/2 x 1-1/4 x 3/4” 12 JOO851
25 Bushing, 1-1/2 x 1-1/4 x 1/2" 4 JOO841
26 | Bushing, 1-1/4 x 1 x 1" (Prior 1985) 2 J00846
27 Cylinder Stop 12 row 2 M31921
28 Eyebolt, 3/4 x 6 4 J0864
29 Nut, Loose Fit, 3/4" 8 J1052

23




CULTIVATOR LIGHT KIT - M5248 - RIGID TOOLBARS

" ~
=
¥ L =
B |
s, R
) 15

(S %2108

L. " ILAH

‘h

REF# DESCRIFTION ary COMP#
1 Light Mounting Bracket 2 ME24G
2 Piastic Tie Wire 4" Lg. (Not shown) 10 J5637
3 Bolt, 1/4-20 x 1-1/4 PL.T 8 JO51G
4 Lockwasher, 1/4, Spht 8 J1195
5 MNut, 1/4-20, PLT B JO9a)
B Nut, 5/8-11 PLT 4 J1046

LIGHT KIT COMPLETE 1 J5918

7 tight Fixture (Right Side, Not Shown) 1 J5914
a Light Fidure (Left Sije) 1 J5313
8 Cable, wi? Pin 10’ Long 1 J5819
10 Hamess, Wishbone, 15' 1 J5916

CULTIVATOR LIGHT KIIT - M5450 - FOLDiNG TOOLBARS

REF. # DESCRIPTION Qry COMP. # |
1 Light Mount Angle 2 M5451
2 Light Mount Bracket 2 M5452
3 Light Kit 1 J5918
4 Screw, 3/8-16, 1.25", PLT 4 J0616
5 Washer, Lock, 3/8, PLT _4 J1205
6 Nut, Hex, 3/8-16, PLT 4 J1020
7 Washer, Flat, 1/4", PLT 4 J1105
8 Screw, 1/4-20, 1", PLT 4 JO508
9 U-Bolt, 3/4 x 7, Square 2 J0833
10 Washer, Lock, 3/47 4 J1220
11 Nut, 3/4™- 10, PLT 4 J1051

LIGHT MOUNTING BRACKET FOR HIDDEN CYLINDER
TOOLBARS - MOUNT SO THAT LIGHT IS IN FRONT OF THE
TOOLBAR




LIQUID FERTILIZER TUBE
(OPTIONAL) WITH NARROW PROFILE
C 30” - M5290
36” - 40” M52901

SPLS00643
450601t J8
REF# DESCRIPTION QrTyY COMP#
1 Fertilizer Tube Weldment for 30” rows M5290 1 M5234
Fertilizer Tube Weildment for 36-40” row M52901 1 M52341
2 Bolt, Piow 3/8-16 x 1-1/2" 2 J0628

1. Remove rear holts from shares.

2. Slip liguid tube {1} up from bottom of shank with vertical leg of tube following up rear of sweep mount and ahead of
Crass race.

3. Eclt in place using 3/8 x 1-1/2° plow bolts, lockwashers, and nuts.

25



OPEN-TOP SHIELD ASSEMBLY 2003 (OPTIONAL)
M5590 - 20-22” M5390 - 30" MS5391 - 36-40”

SWCS0019
021210 KH

26



OPEN-TOP SHIELD ASSEMBLY 2003 (OPTIONAL)
M5590 - 20-22” M5390 -30” M5391 - 36-40”

REF. ¥ DESCRIPTION QTty COMP. #
i Shield Saddle Mount (20-22" Row) 1 M5443
1 Shield Saddie Mount (30" Row) 1 M5431
1 Shield Saddle Mount (36-40" Row) 1 M5432
2 Shisld Pivot Mount Weidrment 2 M5426
3 Shield Runner 2 M5435
4 Shield Vertical Strap 4 M5427
5 Shield, Skin Only 2 M5421
8 Long Pivot Am Weldmant 4 Mb5456
7 Chain, Link 16* , 2 M5433
a8 Bushing, .5 x.75 x 1.75L, Oiltile BRZ 8 JO0741
g Lock Nut, 1/2- 13, PLT, Gr. 8 11 J1042
10 Screw, 3/8-18, 3/4, PLT, Gr. 5, HHCS 8 J0605
i1 Washer, Lock, 3/8, PLT, Spiit 18 J1205
12 Nut, Hex, 3/8 - 16, PLT 18 41020
13 Screw, 318- 16, 1, PLT, Gr. 5, HHCS 10 J0606
14 Pin, Shapper 2 J5431
15 Chp, Hair Pin, 120 x 2.50, 107-20 2 J5412
16 Washer, Flat, 716", PLT 16 J1120
17 Screw, 1/2 - 13,3, PLT, Gr.5, HHCS 4 JO750 |
18 Screw, 1/2+ 13, 4, Gr. 5, HHCS 1 JO756

19 Bolt, Caniage, 1/2-13,3Gr. 5 Tap 2 JO7480
20 Bolt, Camiage, 1/2-13, 3.5, PLT. Gr. 5 2 JO749
21 Screw, 5/16 - 18, 34" PLT, Gr. 5, HHCS 2 JO520
22 Nut, Hex, 5/16 - 18, PLT 2 J1002

INSTALLATION INSTRUCTIONS FOR
SHIELD ASSEMBLY (M5590) - (M5390) - (M5391)

. Mount saddle mount (1} to shank of main gaing, using 1/2 x 4” bol {18) and Jocknut.

. Slide pivot mount (2) on saddle as shown and pin in place with snapper pin (14). Lock pivot mount in place with
5/16 x 3/4" bolt {21) and nut. Arms should hang toward rear of cultivator.

. Bolt pivot arms (6) to pivot mount using 1/2 x 3" boits, {17) flat washer, oBite bushing (8}, and lock nut (8). NOTE:
Do not over-tighten boit. Bronze oilite bushing will swell and seize up pivot arm.

Boit shields and mounting straps (4, §) to pivot arms using 1/2 x 3" carriage bolt (18) and a 1/2 x 3-1/2" (20)
carriage bolt and an extra locknut are supplied to aflow chain (7) 10 be attachad o front shield bolt. Shieids shouid
swing free from front to rear after assembiy. _

Pull shield back and up to desired height and hook chain over chain stay on pivot mount. Pin in place with hairpin
clip (15).

27



RIDGING WING ADJUSTMENT - M5370
(OPTIONAL) WITH NARROW PROFILE 28" - 40”

SPCS0037
36110108

REF. # DESCRIPTION ary COMP. #
1 Frame, Ridger wing weldment 1 M52231
2 Ridger wing weldment, Left 1 M5224
3 Ridger wing weldment, Right 1 M5225 |
4 Bracket, wing adiustiment narrow 2 M5385
5 Pivot pin, Sitver PLT 1 M52271
6 Frame, Ridger wing, center weldment 1 M5229
7 Boit, /2 - 13 x 1-1/4, PLT Gr. 5 2 JOT28
8 Nut, Lock 1/2 - 13, PLT Gr. A 2 J1042 |
8 Roil Pin, 1/2 x 1-1/4 1 J1473
10 Spring, compress 1 423651
11 Shaft Collar - 1/2 1 M3709
12 Picker Pin, 1/2x 2 PLT 3 J1555
13 Hair Pin Clip 3 J5412

28



april
Typewritten Text

april
Typewritten Text
13

april
Typewritten Text

april
Typewritten Text


RIDGING WING ADJUSTMENT M5375
48” ROWS EXTRA WIDE (OPTIONAL)

SPCS0037

9511018
REF. # DESCRIPTION QryY COMP. #
1 Frame, Ridger wing weidment 1 M52231
2 Ridger wing weldment, Left 1 M5376
3 Ridger wing weldment, Right 1 M5377
4 Bracket, wing adjusting (Wide) 2 M5378
Bracket, wing adjusting (Narmow} 2 M5395
5 Pivot pin, clear goid PLT 1 M52271
8 Frame, Ridger wing, Center Weld. 1 M5229
7 Boit, 1/2-13 x 1-14,PLT Grb 2 J0728
8 Nut, Lock, 1/2-13, PLT Gr A 2 J1042
9 Roli Pin, 1/2 x 1-1/4 1 J1473
10 Spring Compress 1 J23651
11 Shaft Collar, 1/2" 1 M3709
12 Picker Pin, 12 x 2 PLT 3 J1555
13 Hair Pin Clip 3 J5412

29




CUTAWAY DISC ASSEMBLY - SEALED BEARINGS

SWO0011
040300 KH
REF. # DESCRIPTION Qrty COMP. #
1 inner Sleeve Weldment, Right 1 M5258
2 Quter Sleeve Weldment - 30" Rows 1 M5257
2 Quter Slecve Weldment - 36-4)" Rows -1 M5269
3 Inner Sleeve Weidment, Left 1 M5256
4 Arm, Vertical Weldment 2 M5254
5 Hub Assembly, Cult. Cutaways 2 M3390M
5] Blade, Disc, 14 x 157" 2 K5579
7 Pin, Snapper 2 J5431
8 Clip, Hair Pin, .120 x 2.50, 107 - 20 2 J5412
9 Pin, Picker, 1/2, 3.5, PLT 2 J1561
10 Washer, Lock, 1/2°, PLT 4 J1215
11 Nut, Top Lock, 3/4 - 16, PLT, Hex 2 410501
12 Nut, Lock, 1/2° - 13 L 8 J1042
13 Nut, Hex, 1/2" - 13, PLT 4 J1040
14 Screw, 1/2"-13x1.75Gr. 5 8 J0733
15 Bolt, 1/2 - 13, 1.25", PLT, Gr. 5, Carriage 4 JOv27
16 Bushing, 1.25 00, 1" ID 1 JOO86
17 Bearing, 1" Sealed 2 ~ J00302

30



CUTAWAY DISC ASSEMBLY (TAPERED BEARINGS)

{ " REF.# DESCRIPTION aty COMP. #
1 Telescoping Outer Sleeve 30" row ) I M5257
Telescoping Quter sleeve 36-40" row 1 M5269
2 Telescoping Inner Sleeve  (Left) i M5256
3 Telescoping Inner Sleeve  (Right) 1 M5258
4 Carriage Bolt, 1/2-13 x 1-1/4 PLT 4 JOr27
5 Lockwasher, 1/2, PLT Split 4 J1215
6 Nut, Hex, 1/2-13 PLT 4 J1040
7 Picker Pin 12 x 3172 PLY 2 J1561
8 Hair Pin Clip, 1/8 x 2-1/2 2 J5412
g Snapper Pin, 3/8 x 2-34 2 J5431
10 Disc with Quick Adjustable Bar Assembly 2 M5270
11 Vertical Arm 1 M5254
12 Dust Cover, 3" Diameter. 1 M3123
13 Bushing, 1-1/4 OD x 1" 1D x .550 Lg. 1 M3188
14 Saal, 1-1/4 x 2.062 NAT. 471787 1 JT007
15 Tapered Bearing, 1" L-44643 2 JO110
16 Bearing Cup, L-44610 2 JO105
17 Boft 1/2-13 x 1-3/4 PLT Grd 4 JO733
18 Cult. Disc. Hub wicup & Greasa 2erk 1 M3350
19 Disc. Blade, 14 x .157 1 KE5679
20 Machinie Bushing, 3/4-14 GA Reg. Rim 1 J1260
21 Slotted Bex Nut, 3/4-16 PLT 1 J1050
22 Caolter Pin, 1M6 x 374 PLT 1 J1419
23 Dust Cover, 2° #30-426 1 J7233
24 Bracke! for Dust Cover 1 M3360
25 Lacknutl, 1/2-13, PLT 4 J1042

INSTALLATION INSTRUCTIONS FOR CUT AWAY DISC M5265, M5266, M5267, M5268

AND NARROW ROWS M5567, M5568
1. Maount outer sfeeve {1) to front of gang using 4-1/2 x 1-1/4* carriage bolts, lockwashers, and nuts as shown.
2. Slip inner sleeve {2) & (3) into outer sleeve such that holes in drop are tapered namower in the rear. Pin in place with 1/2 x 3-1/2"
picker pin and hairpin clip.
3. Slide disc and bar assembly (10) up into inner sleeve and pin in position with snapper pin (9). Discs should be extending in front

of the gang and toed into the rear.
4, Set depth and widlh by using pinned adiustments provided.
5. Inner sleeves and disc and bar assemblies are not included for the outside of end gangs.

-

31



TRUSS KIT 8 ROW 367, 38”, & 40”  (M3857)

© SPES006]
897121048
FOR 9400 CULT ONCY
REF # DESCRIPTION QaTty COMP#
1 Center Truss Frame ) 1 M3858
2 Top Brace Arm 2 M3854
3 Supporf Rod 17 x 1307 2 M3850)
4 Truss kit Support 2 M3861
5 Bolt, 1/2-13 x 2 PLT Gr5 HHCS 8 JO737
i) Boilt, 3/4 - 10 x 9-1/2 PLT Gr. 8 HHCS 8 JO737
7 Washer, Lock, 1/2 PLT Split 8 J1215
8 Nut, 1/2- 13 PLT 8 J1040
9 Washer, Lock, 5/8" PLT, Spilit 8 J1218
10 Washer, 5/8°, PLT 8 J1127
11 V-Boit, 5/B-11, 10-1/2" 4 Jo7821
12 Nut, 1-8 PLT 12 J1060
13 Nut, Hex, 5/8-11 8 J1046

USE NUTS AND LOCKWASHERS FROM CENTER HITCH ASSEMBLY TO BOLT
ON CENTER TRUSS FRAME,

33



SWCs0016

SINGLE GAUGE WHEEL (Optional)
w0120
(M3393 Contains 2 of W0120 Assemblies)

001109BDW
5 BOLT 6§ BOLT
REF. # DESCRIPTION QTyY COMP. # COMP. #
1 Gauge Whee! Weldment 1 W20407 W20407
2 Mounting Angle Weldment 2 W2a20411 W20411
3 Pivet Bushing 1 W2a0527 W20527
4 Spacer, 1.250D x 1.03 1D x 1.475 2 M3197 M3197
5 Rirn, Wheel, 5 Hole, 14 x 8" 1 J7276 —-
Rim, Whee!, 6 Holg, 15x 8" 1 ——-- J72783
6 Tumbuckle, 20. 5-30, Top Link 1 J0903 JO903
7 U-Bolt, 7/8-9x 7x 9 2 J0838 J0838
8 Lock Washer, 7/8", PLT 4 J1222 J1222
9 Hex Nut, 7/8" -9, PLT 4 J1050 J1050
10 Screw, 1-8 x 7.5 HHCS, PLT 2 J0918 J0918
11 Screw, 1-8 x 3/5, Grb5, PLT, HHCS 1 JOg10 JO910
12 Nut, Top Lock, 1-8 . 3 J1061 J1061
13 Tire, 8.5 x 14, 6 Ply, Tube Type 1 J7254 ——
Tire, 8.5 x 15, 6 Ply, Tube Type 1 — J72545
14 Tube, 9.5 x 14 1 J7253 oomn
Tube, 9.5 x 15 1 meen J72546
15 Screw, 1/2-13, 3.25" 1 JO752 JO762 |
16 Spindie 1 5156394 ——
Spindle 1 ot R305004
17 Lockwasher, 1/2" Spiit 1 Ji215 Ji21s5
18 Nut, 1/2-13 1 J1040 J1040
19 Hub Assermbly W/Studs {5Bolt) 1 J7280 —
Hub Assembly W/Studs (68olt) 1 —--- J72352




HUB ASSEMBLY
6 BOLT -J72352
5BOLT - J7280

(¢

SWSHO72
71/03 4B

5BOLT 6 BOLT

REF. # DESCRIPTION Qry COMP. # COMP. #
1 Hub Assembiy W/Studs, Includes ltems 1-8 1 J7280 J723562
2 Cup, Bearing, LM 29710 1 J0114 J01255
3 Bearing, Tapered, 1.25" x .66" 1 J01140 JO140
4 Bearing, Tapered, Roller LM 29749 1 J0113 J01254
5 Cup, Bearing, 1.25" 1 J0141 JO141
6 Dust Cover, 2-7/16 OD 1 J72331 J72331
7 Seal, 1.76 x 2.722, C/R, 17617 HB18 1 J7018 J7018
8 Nut, Whesl, 1/2 - 20, PLT, 80 3] J1043 J1043
g9 Washer, Flat, 3/4" 1 J1130 J1130
10 Nut, Hex, 3/4 - 18, Slotied 1 J1050 J1050
11 | Pin, Cofter, 3716, 1-1/2" PLT 1 J1432 J1432

35



NGO AN

CULTIVATOR HITCH KIT - M33761

SPCSD024
amnRin A
REF # DESCRIPTION QTY COMP #
1 Arm Weldment 2 M3550
2 Cross Amm Weldment 1 M3551
3 Bolt, 3/4-10xG PLT Gr5 HHCS . 8 JO819
4 Lockwasher, 3/4" PLT Spiit 20 J1220
5 Nut, Hex 3/4-10 PLT 20 J1051
6 U-Bolt, 3M4x7" Sq. 4 J0833
7 Center Hitch Assembly 1 M3552
8 Center Hitch Weldment 4 M3554
9 Top Clamp Plate 1 M3553
10 Tongue Weldrment 1 M3374
11 Hitch Weldment 1 M3377
12 Hitch Pin 6" Long 1 M3378
13 Roll Pin 816 x 1-1/2 LT 1 Ji498
14 Bolt, 3/4-10 x 4-1/2" PLT Gr5 HHCS 2 JO817
15 Locknut, 3/4-10 Top Lock 2 J1057_
16 Bolt, 3/4-10 x 8-1/2" PLT 5rS HHCS 4 JOBZ27
17 Clamp Plate 2 M3147

INSTALLATION INSTRUCTIONS FOR CULTIVATOR HITCH KIT

- FULL HITCH KIT M3376 CENTER HITCH ASSEMBLY M3552

If mounting center hitch assambiy to lift assist, skip to step 5.

Find open area on tool bar which will miss lower three point brackets and wing stands.

Center between gangs and mount arm weldmenis (1) to tool bar using U-bolts {8), lockwashers and nuts.

Center rear cross arm and clamp in place using clamp plate (17), 3/4 x 6" bolts, lockwashers and nuts as shown,

Center the center hitch assembly (M3552) and clamp in place on cross arm weldment using top clamp plate (9),

3/4 x 8-1/2" bolts, lockwashers, and nuts, .

To swivel from side to side, flip up block swing retainers and swing to desired side.

To extend hitch(10), push 3/4 bolt up in slot at front of telescoping tube (11)and pult back on tongue weldment(10).

To reset for field use, back cultivator up until 3/4" bolt drops in slot and pull forward until sway blocks can drop for
centering. 36



gri11096




LIFT ASSIST

M3130 - 2 Wbl 10 Row 30% n33302- a4l 10 Row 36-36
12 Row 30= 12 Row 36-38%
12 Rou 38-40%

36 Row 30m

H31304 - ALl 8 Row

;

Ref# Description

1  U-bolt 374" x ™ %q. 8 JOAT3
2  Assist atm 2 3i3s1
3 Assist sheel mount 2 W12
4 Axle mounting 2 B
5  Lock collar 2 NX6
& Clomp Plate & MEILY
7  Lift assist pin, 8.25% 2 ;1551
8  Cross arm,8 Row 128* long 1 355

" “, 10 Row L Up 170" long 1 M31566
9  Mounting bracket _ 2 M35
10 Bolt, 5/16-18 x 3.5 GRS HMCS & 0597
11 Bolt, Carriage, 1/2-13 x 1-3/4 2 Wi
12 Bolt, 3/4-10 x 6® GR 5 HHCS 16 JOBT9
13 Ltock nut, 5/16%-13 & JH10
14 Mex mt, 1/2%-13 2 J1040
15 Hex nut, 3/4»-10 32 41051
3 Lock washar, 1/2v aplit 2 15
17 Lock washar, 374% split 32 Jv220
18  Plug, vented, 1/2% cntr sunk W 2 J2618
19 Cylinder, 3-1/2% x 8% 5, TRA 3508 2 Jnor
20 Tee, 3/4-16 FL 2033-8-8% ' § JT1026
21  Tube, 9.5L x 14 2 Jras3
22 Tire, 9.5L x 14, 6 ply 2 JI7254
3 Rim, 54-148, 106431 iheel 2 Jiars
24 Hub 5-5 2 Jms0
25 tugrat, 172»-20 10 J1043
26 Bearing, 1.25 x .66 tpr brg LMGTOSNS 2 JOI40
27 Race, 1.25 brg cup LMSTO10 2 Jout
28 Bearing, wheel, tprd, LMA3S48-4 2 J0143
29 Race, whesl brg cup, LWB510-N 2 J0114
30 Seel, 17617 LR 1.750 x 2.722 w818 2 Jros
3t Seal, NAT 430 718 31-3/4 x 2.441 2 J7018Y
32 Nut, Lack, 1-174% = 12, 2 Way Lock 2 J1en
33  Assist theel Spacer 2 M3
34 NMitch Pin, 6" tong 2 N3378
35 Hose hydr, 3/8%ID x 5' w/ends(common) 1 I5445
36 Nose hyde, 3/89ID x 57 w/ends (3 & 16 row 30%) 2 3438

Bose hydr, 3/8%ID X 6.25' w/encis(8 row 36-40%; 2 M344b

12 row 36%)
Nose hydr, 3/8%ID x 7.5 w/ende(12 row-30%) MI442

3

Cylinder pin 1% 2 Jron
Elbow, 1/2 MIP x 3/4 FL 90 DE-1208-8-3 2 J71021
Assist Uheel Axle 2 MA127
Center Uitch Assy (Optional) 1 3552
Lynch Pin, 5/16 PLT 6 J1543

Ts¥8y

41



e

N

10.
11,

12.
13.
14.
15.

16.

INSTALLATION INSTRUCTIONS FOR LIFT ASSIST
{M3130, M31302, M31304)

Find an open area on tool bar where mounts can be centered between two gangs and mounts will not interfere with
3-Point lower arms or wing stands. .

Center the miounting brackets (9) between 2 gangs and fasten in place using U-bolts, lockwashers and nuts.
Insert assist arms (2) into mounting brackets and pin in place. Using pin (7), 5/16 x 3-1/2" boit and locknut.

Fasten cross arm (8) to rear of assist arms using clamp plate {6), 3/4 x 6” boits, lockwashers and nuts. Rear cross
arm should be centered and may extend past assist arms on certain row spacing.

Mark cross arm so that axie mount assembly (4) can be placed directly behind a gang. Tires may be placed inside
the assist arms or outside depending on row spacing.

Mount axle mount assembly (4) using a clamp plate (6) and 3/4 x 6" bolts, lockwashers, and nuts.

Slide wheel mount up into sieeve of mount (4) and fasten in ptace using tock collar (5), 5/16 x 3-1/2" boit and
locknut.

Hook front end (ram end) of hydraulic cylinders (19) to mounting bracket (9) tab, using cylinder pin and clips.
Remove plugs from front and back ports on each cylinder.

Install vented plug (18) in réar port of cylinder.

Install ebbows (38) and hoses (36) into from cylinder ports. Hdok front ends of hoses fo tee {20). Attach last hose
(335) ta front of tee. Install appropriate tractor coupler (nof included) and hook to tractor remote.

Bleed air from cylinders and lines. IMPORTANT! Grease hinge-points and swiveis before use.
Hook rod end of cytinder to assist arm (2) in front hole. |

WARNING t1 A Quick Hitch on tractor must be used.

When using lift assist - fop pin must be removed to allow cultivator to be siml-mounted.

Three point of tractor should be set fo level tool bar when in working position with Quick Hitch pushing against top

mast wekdment. Lift assist should also be on fioat in operation position. When the three point is fully raised and lift
assist is raised, quick hitch shoutd be fully disengaged fram mast hitch weldment. Adjustments can be made to the
rear cylinder attachment points on lift assist to achieve clearance in fully raised transport position.

42



SPECIAL NOTES ON CULTIVATOR OPERATION WITH LIFT ASSIST

Use of a lift assist converts cuitivator from being fully mounted on 3 point te being semi-mounted, using only the lower
three-point links, A quick hitch or guidance system is required for oparation with a lift assist to properly support the
cultivator in operating position. The top three-point pin is removed from the cultivator when using a lift assist.

Operaling position adjustmants:
Three point height stop should be set on tractor so that the paralieled linkage of gangs are nearly level when

cultivating.
Cyfinder stops should be placed on lift assist cylinders so the rear of the tool bar is supported and is level front to rear

when in operating position.
Top link on tractor should be adjusted so that the quick hitch or guidance system is pushing against cultivator top

mast to support the front of the cultivator.
Tfansport position adjustments:

When cultivator is raised the quick hitch should be fully disengaged from the cultivator top mast. This can be
achieved by adjusting the fractor top link, by adjusting the lift assist cylmder attaching points or by adjusting the cylinder

rod clevis length on the cylinder.

There must be room for the top mast to "float” in transport position in order to prevent damage to the tracior or the
cultivator.



"QEHOZE 91 INU JB3N0D enb.a) pue gquiessesy v |
spred Aesse0eU sopidey ¢

siaoeds pue sBupeaq Jpedsuy) '

"JNU BAOWISY ")

peq Bupeaq Jo 8500 }j0q B1N0D

"IGGOM SARY SN JOYNOD

‘ud 1eays eoeidey

‘aunssaud duy Buuds eseanul

138340 JNOS NIVEINIVIW LSNIN CTONINYVYM
Jusugstipe J9jueo J8A0 U0 Sumes 4o worg

*do)} 1 pe.eoys Uid JeeS JusWIpidAA deems LD

‘y3nous by you Bupes Buuds

"JyBn 00} s1 Bumes sejuss 1BAQ

‘Ajpessasoutn Buddiy e syuRys

"peutld eJe SBuM 18LY YOBUD ¥

“1eAD] S1 9beyuy)

jolrRIed pue |aA8] St Jeq 100} 1ey) Jo8YD ¢
Jons} aoe1dad 10 POl y/L Piamay Z
(8128K) Jona eaowey °|

-ebefuesip

0} Jaaa} mojje Jsn] o} Bues Buuds wejyby)

~ "aoAet Bunsnipe uo BoRIQ $5040 VYOG

19a8] 18 emssand Buuds Jo yoe

“lesym (ydep
10 16}N02 uo uoRisod Pjoy Jou |IIM 810A6T

"BIBUS JOING SAOLLSY * JUBYS Jomo} 0 Bof J8jna JnD
"SQJBLS JBHRIIS Yum eoejdey

"UpBust pexooj

J0) sue Jod £ yoeuo Jo $Ho01q Aems sedand

10} 39640 10 dmjooy uue Jued £ 1 sBulysng sedoud
10} }26Y0 10 pesejuad Buteq Juiod ¢ Joj XoeuD

"MOMBU 0F) SMDJ 856NE)
*Bug) 00} ue seuBYS

‘JyBieys Buynd JoN

‘dols no Bunee) £ J0JBANIND

‘BINssald UMOP BEE8S0LE JO
| uwe e usyibusy jo Jodaep | i0} sieeum dop Jeg "punios Jo Ino pue uy Bujwups sieeys
. "wyd Jedoid eoeidey “juBys Jamof jo doj Je pesesys uid eays
TUSLSHIPE JOJUSD JOAD .
diy Busds eonpeJ Jo uojsue) diy Buuds eseery "‘Buiddyy Ajjerped s jueys
l1edeep Jo)n00 195 “jueys Jo Juoss ul N0 BumeB Jou ysea|
‘ULB € UM 1eq [00) [9A07 | "punoJB Jo Ino Buwm Jo sdi g’ punosB W jujod "yses uo Buibiingd sy Jojeaping
“2inss0.d UMOp Bloll Ppy ‘Buljeneuad Jou $81)) PUYSq SPUBD
180y U] Bq Jshtu Jsiese Y “pLnoJB Jo Ino dn yno Buipjoy 1sisse YN
‘umop stiusm uiy _ “dn Bupwiod Buim
onuod Yyaup Jedoud 1) pnueil 20108 NOBYD ‘Apedoid Bupamo) jou Jjod 9emy]
"gog|del 10 Bumes eaissaiBibe o) Juod j108 ‘punoufl psey o wom Juod
eonida 10 saueys dj|4 ‘wiom Ajpeq seJeys sjeeym abned jo Yydep o} of Jou jm Buen

e ¢ Buish Jeq 100} (0AST)

Po[8AS you Jig |00

punoiB sjeneusd Jou [iM JojRARIND

NOLLNI0S

NOLLJINIS3d

WOLDNAS

3AIND ONILLOOHSATaNO¥L




MODEL 9400 ADJUSTMENTS AND MAINTENANCE

LUBRICATION
On Folding Bars, grease hinges 5 pumps every 12 hours. On Lift Assist, grease hinges and swivel brackets 5 pumps every 12
houwrs. All bearings on gangs are sealed and do not require additional lubrication.

INITIAL SETTINGS
Thers are several adjustments on the Sukup 9400 High Residue Cultivator that can be mads before the cuitivator is taken o the
field. The suggested seltings are a beginning point, and minor adjustments may need to be made for different field conditions.

COULTER
The coulter is aasily adjusted with the special 9400 adjusting tool on the lower right lever on sach gang. The coulter can be
adjusted form O to 6 inches below ground level. Initial settings would put the coulter one to two inches below the point of the
sweep, Inifial setting would be bottom or 2™ hole from bottom. Note that this adjustment is made mainly to account for the wear in
the coulter and that a new coulter may not be able to be adjusted deeper than 2 inches below the sweep point without interferance

DEPTH WHEELS & |

The depth whesl adjustment is also made with the 8400 adjusting toot on the jower left lever on each gang.
The wheels can be adjusted for & one to six inch cutting depth. Initial setting would be in the 2™ or 3" hole down from the top.

~ Field variations such as ridges or beds may change these initial seltings. &

DOWN PRESSURE _ '

The dowm pressure is adjusted the 9400 adjusting too! on the upper lever on each gang. The lower the lever, the higher the down
pressure, up to 1000 pounds per gang. The starting point for the down pressure springs is in top hole. The gangs behind the
tractor tires will often need down pressure increased by one position over the other gangs. Other gangs may need less down less
down pressure because those gangs are running in very loose, somstimes cultivated soil. in general, the down pressure springs
should be adjusted so that the paraflel linkags is running nearly level. If the down pressure is too great, the tool bar maybe heid
too high for optimum performance. In rocky conditions use the least amount of pressure possibie. :

SWEEP
Sweaps should be as flat as possible for best conservation cultivation. There are two separate adjustments for each sweep.
The entire sweap can be angled up to six dagrees from horizontal. For maximum flatness, set picker pin in rear hole. The angled
back positions are only recommended for thase occasions when more dirt needs o be loosaned, such as bufiding ridges. Most
sweeps have a double wear edge and can be flipped over for longer wear. The point can be individually adjusted from the rest of
tha sweep. The shallower position offers better rock protection and disturbs less soil. It may be necessary to go fo the desper
position in some conditions in order io get better sweep penetrafion.

SPRING TRIP SHANK
The over center mechanism does most of the work so the trip springs do NOT have fo be adjusted overly fight. The springs
should be tightened so the distance betwaen the bottom of the spring cap (50) and the top of the trip pivot shaft (18) is 10-1/2".
int where It firs g5 the er trip il :

e over center adjusting bolf s : jened 1 furn in from : fouic ower trip 20
(15). If excessive tripping occurs, tighten the spring tension or loosen the adjusting bolt slightly. If thers is a tendency to shear the
lower shear sweep adjusting bolf before the shank trips, tighten the over center adjusting boit and/or loosen the spring tension.

SPCS0030
TOP LINK ADJUSTMENT
Tha top link shiould be adjusted so the tool bar is level when in cultivating position,

FOLDING TOOL BARS
The wing lock down pins must be instafled when culivating,

45



Model 9400 Cultivator Initial Settings

1. Remove float pins from lift arms of tractor.
Shorten tractor lift arms to the shorlest setting.
If not using a quick hitch you will need spacers on 3-point pins.

if cultivator has lift assist, the top mast must be aliowed fo float. (Remove top pin.)

Bos W N

Set down stop for 3 point on tractor so cultivator parallel arms are level,
6. Adjust top link so tool bar is level. '
7. If the ground is very hard, set point {o the more aggressive setting.

8. There are three settings for pitching the shank. If you want to leave the ground level, you will have to be
in the back hole.

9. Couiter adjusting should be started in the second hole from the bottom. Always be 1/2* below the point.

10. Down pressure shouid be started in the top hole on all gangs except behind the tractor tire. Behind the
tire, set in third hole.

11. For depth adjustment start in second hole down. Now start by lowering cultivator to the ground and
then iengthen the tractors top link untit the shares are 2" in the ground.

12. Regarding speed - start off at a slower speed and as you get the cultivator adjusted for depth, increase
your speed as ground conditions allow.

THINGS TO REMEMBE

Pin the wings on folding bars.

¥ using an Auto Guide you semetimes need to run the coulters deeper.

. On side hills you may need coulters deeper.

. If you run coutter too deep, they may cause siabbing.

Don't cultivate any deeper than necessary because you may waste moisture. The deeper you go, the more
slabbing. It takes less power at a more shallow setfing. if you go too deep you under cut the weeds and they

reroot & regrow. K
F. if you throw more dirt in the row than you like, lengthen the top link a turn and set the gauge wheels a hole more

shallow.
G. When the shares are worn out it is very difficult to set cultivator to go in the ground.

moowp

46





